Document Number Issue Date Rev. Date
WATEROUS SPL83888 4/4/2023 4/42023

70-35-GP Portable CAFS Unit Service Parts List

See
Component Page
Engine 2
Water Pump 3
PMC 4
Compressor
Mounting )
Belt Drive 6
Cooler 7
Balance Valve 38
Primer 9
Body and Piping 10
Fire Troll System
Panel 11
@"", Discharge Valve 12
52 /S
‘i( a
é(tﬂf‘; Layout 13
SE
- Panel Gauges, Lights, Plates 14
Air Controls 15
Balance Valve, Auto- Sync, Air Pressure Gauge, PMC, Compressor| 16
Air
Tubing and Hoses Compressor 17
Wia:tggﬁlnd Pump, Primer, Foam System 18
Harness 19
Wiring
Engine 20

WaterousCompany, 125 Hardman Avenue South, South St. Paul, Minnesota 55075 USA (651) 450-5000 www.waterousco.com

Note: When ordering parts, provide Pump, Transmission or PTO Serial Number.




Ref No.

Description

24 Engine-Vanguard, 23 HP

25 Braket-Heat Shield

26 Washer-Lock, 3/8 in.

27 Screw-Hex Head, 3/8-16 x 3/4 in.
28 Sprocket-Drive, 60 Groove

29 Washer-Flat, 1/2 ID x 1-1/4 OD
30 Screw-Hex Hd, 7/16-20 x 1 in.

32 Bushing-Taperlock, 1-1/8 x 2517
33 Key-Square, 1/4 x 2-1/4 in.

34 Locknut-Flex Top, 5/16-18

35 Washer-Flat, 5/16 in.

36 Screw-Hex Hd, 5/16-18 x 1-3/4 in.
37 Plug-Hex, 6 MJIC

38 Barb-Hose, 3/8 x 6 FJIC

39 Hose-Push on, 3/8 in.

40 Elbow, 3/8 Barb x 6 FJIC

41 Adapter, 3/8 MNPT x 6 MJIC

91 Nut-Hex, Nylok, 1/4-20

139 Frame-Weldment

150 Screw-Machine, Pan Hd, 1/4-20 X 1/2 in.

Clean threads and prime,
Apply Loctite 243 (Blue)

Starter solenoid
(Part of 24)

Panel side of frame
(Part of 139)

O

SPL83888
Page 2 of 20



Clean threads and prime,
apply Loctite 243 (blue)

63 152

11
65

153

Water Pump

143

Ref No. Description
11 Washer-Plain, 3/8 in
52 Pump-Hypro, 9203C
53 Fitting, 3/8 MNPT x 3/8 AB
54 Plumbing-Intake
57 Valve-Drain, 1/8 MNPT
58 Street-Elbow 1-1/2 NPT x 90°
59 Elbow-90°, 1/8 MNPT x 1/4 AB
60 Valve-Ball, 1-1/2 FNPT
61 Sprocket, BMX-36S-12-TL
62 Bushing-Taperlock, 5/8 x 1610
63 Key-Square, 3/16 x 1-1/2 in
64 Washer-Flat, 8 mm
65 Screw-Hex Hd, M8-1.25 x 15 mm
143 Valve-Drain Cock, 3/8 NPT
144 Adapter, 3/8 FNPT x 3/8 AB
152 Nut-Lock, 3/8-16
153 Screw-Hex Hd, 3/8-16 x 1-1/4 in
301 LABEL B SIZE, CLOSED
302 Cap, 1-1/2 in, Chrome with Chain

Panel side of frame
(Part of 139)

O

SPL83888
Page 3 of 20



38

124

126

188

64

Compressor

Compressor PMC

Ref No.

Description

11

Washer-Plain, 3/8 in

64 Washer-Flat, 8 mm

70 Adapter-Straight, 1/4 MNPT x 1/4 AB
88 Tee-Branch, 1/4 AB x 1/4 MNPT x 1/4 AB
89 Elbow-90°, 1/4 MNPT X 1/4 EFNPT
124 Tee-Street, 1/4 NPT

125 Valve-Blowdown, 1/4 FNPT

126 Elbow-90°, 1/4 MNPT x 1/4 AB

127 Nipple-Pipe, 1/4 NPT x 7/8 in

129 Muffler-Air, 1/4 MNPT

130 Bracket-PMC Mounting

131 Screw-Hex Hd, 3/8-16 x 1/2 in

132 Regulator-Pressure

188 Screw-Hex Hd, M8-1.25 x 18 mm

SPL83888
Page 4 of 20



Clean threads and prime,
apply Loctite 243 (blue)

139
(Part of frame)

18

198
(Part of 146)

199 :I
(Part of 146) |

PMC Sub-assembly
(See pages 4 and 16 for tubing
connections)

G
&((,@

146

(Mounting shown from
panel side)

17 16

197

Compressor Mounting

(Part of 146) T
\/ p?(x\
y

146

Mounting shown from
opposite side of panel

- 20
. ~ 21
S~ 14 é 22
o \ @ \ 23
, ‘~s

o~ o
>,
\\ \\\ 6
N Q\\
© \Q7
@ \\
[o=a]

15
139
(Part of frame)

Ref No. Description
2 Bushing-Taperlock, 25mm x 1610
3 Sprocket 8MX-34S-12-TL
4 Elbow-Swivel, 1/4 PTC x 1/8 MNPT
5 Nut-Hex, Nylok, 3/8-16
6 Washer-Flat, 10 mm
7 Screw-Hex Hd, M10-1.5 x 20 mm
8 Screw-Hex Hd, 3/8-16 x 1 in
9 Screw-Hex Hd, 3/8-16 X 1-3/4 in
11 Washer-Plain, 3/8 in
12 Nut-Hex, 3/8-16
13 Valve-Pop Off, 1/4 MNPT
14 Screw-Set, Soc, Cone Point, M6-1 x 8 mm
15 Cap-Pipe, 1/8 FNPT
16 Adapter, 1/2 MBSPP x 6 MJIC
17 Tee-Run, 1/8 MNPT x 1/4 AB x 1/4 AB
18 Elbow 90°, 6 MJIC x 6 FJIC
19 Adapter, 3/8 MBSPP x 6 MJIC
20 Bracket-Belt Tensioner
21 Bushing, .390 ID x .71
22 |dler-Flat, 3-1/2 OD
23 Screw-Hex hd, 3/8-16 x 2 in

105 Hose End-Crimp, 3/8 x 6 FJIC

111 Hose-Hydraulic, 3/8 in x 40 in

138 Plug-Hex, 6 MJIC

146 Compressor-Rotorcomp, EV02-NK
170 Bracket-Compressor Mount

197 Filter-Oil

198 Filter-Air

199 Filter-Separator

SPL83888
Page 5 of 20



c
lm
wd
o £
Im Q
a
0| e £ Y
oo < <
(@) ~— O | o ©
| c| . I M |
Y < | Olo| g | |
o0 = | O | ol
2225 5 s
0 clo|= o| O
C =T = | T
S 15O X v
O 21 M| X|«=|S| X
7S T A el B SN IR )
IR SE:
D.h..m_.__|WD.W..W
El Qo g LE|E|Q
(@) S| = 0O| o]0 ]| O
OlZ= ma BT wnla | v
Wu. N | ™
I | N
._m112223mw
14

—~~
(Q\]
O
&
mp
.mde
@
)
E(

Panel side of frame

(Part of 139)

23

11

22

21

182

(Part of Frame

139)

1
1

183

See tensioner detalil

Tensioner Detall

Compressor

(See page 5)

Belt Drive

SPL83838

Page 6 of 20



104

105

\

104

To Compressor

Part of 171

To Compressor

Cooler

Part of

Panel on opposite side of frame
(Part of 139)

Description

69 Elbow-Street, 1/2 NPT, 90°

70 Adapter-Straight, 1/4 MNPT x 1/4 AB

92 Bushing-Reducing, 3/4 MNPT x 3/8 AB
93 Elbow-90, 1/2 MNPT x 3/8 MJIC

94 Exchanger-Heat

95 Tee-Street, 1/2 MNPT x (2) 1/2 FNPT

96 Sender-Temperature

97 Bushing-Reducing, 3/4 MNPT x 3/8 FNPT
99 Nipple-Pipe, Hex, 3/8 MNPT

100 SMC Check Valve 3/8" Brass 1# Cracking Pressure
101 Coupler, 3/8 FNPT

102 Adapter, 3/8 MNPT x 1/4 AB

103 Hose-Hydraulic, 3/8 in x 32 in

104 Elbow-90 degree, 3/8 Crimp x 3/8 FJIC
105 Hose End - Crimp 3/8 X 6 FJIC

106 Adapter, 1/8 MNPT x 3/8 AB

171 Clamp-Exhaust

172 Barb, 3/8 x 1/4 MNPT

SPL83888
Page 7 of 20



Panel side of frame
(Part of 139)

(See balance valve and
fittings detail)

: N
v ' NI

38
39

See the following pages:
Air lines - Page 16.
Water lines - Page 18.

Balance Valve

Ref No. Description
17 Tee-Run, 1/8 MNPT x 1/4 AB x 1/4 AB
81 Elbow-Street, 90°, 1/8 NPT
82 Bushing-Reducing, 1/2 MNPT x 1/8 FNPT
83 Balance Valve Assembly
86 Valve-Trim, Straight, 1/8 NPT
87 Tee-Branch, 1/8 MNPT x 1/4 AB x 1/4 AB
88 Tee-Branch,1/4 AB x 1/4 MNPT x 1/4 AB
89 Elbow-90°, 1/4 MNPT X 1/4 FNPT
90 Washer-Plain, 1/4 in
91 Nut-Hex, Nylok, 1/4-20
141 Screw-Machine, Pan Hd, 1/4-20 x 5/8 in

/Mounting Surface

Flow

Trim Valve

Balance Valve and Fittings Detall

SPL83888
Page 8 of 20



See page18 for primer tubing.

Panel side of frame
(Part of 139)

Primer

Ref No. Description
68 Nipple-Pipe, 1/2 NPT x 1-1/8 in
73 Elbow, 1/2 MNPT x 3/8 AB
74 Ball-Valve 1/2 FNPT Round Handle
75 Primer-Hand

Adapter, 1/2 MNPT x 1/2 Barb

Bezel, 2 in. Round, Black

Label-Verbiage, Open To Prime

Nut-Hex, Nylok, 1/4-20

Screw-Cap, Hex Soc Hd, 1/4-20 x 5/8 in

SPL83888
Page 9 of 20



Part of frame 139

175

@

181

See page 18 for
tubing connections

Fire Troll Foam System- Body and Piping

179

Ref No.

Description

42 Discharge Plumbing

43 Plug-Pipe, Square Hd, 1 NPT

44 Tee-Standard, Pipe, 1 NPT

45 Nipple-Pipe, 1 NPT x 1-1/2 in

46 Elbow-Street, 90°, 1-1/2 NPT

47 Bezel, 1 X 3in

48 125 A36 STEEL

49 Elbow-Street, 90°, 1 NPT

50 Clamp-Victaulic, 1-1/2 in

51 Adapter-Straight, 1-1/4 MNPT x 1-1/2 Victaulic
258 Elbow-Street, 1-1/2 NPT x 90°

66 Valve-Ball, 1/4 FNPT

67 Nipple-Pipe, 1/4 NPT x 7/8 in

638 Nipple-Pipe, 1/2 NPT x 1-1/8 in

69 Elbow-Street, 1/2 NPT, 90°

70 Adapter-Straight, 1/4 MNPT x 1/4 AB

71 Bushing-Reducing, 1/2 MNPT x 1/4 EFNPT
72 Strainer-Wye, 1/2" NPT

90 Washer-Plain, 1/4 in

112 Valve-Drain, 1/4 MNPT

174 Intake-Welded, Fire Troll

175 Valve- Check, 1-1/2 NPT

176 Screw-Cap, Hex Soc Hd, 1/4-20 x 5/8 in
177 Adapter-Straight, 1-1/2 FNPT x 2 in. Victaulic
178 Screw-Hex Hd, 1/4-20 x 4-1/2 in

179 Hydraulic Hose Assembly, 19 in

180 Shield-Heat

181 Adapter-Straight, 1/2 MNPT x 6 MJIC

189 Body-Eductor, Fire Troll FT150

SPL83888
Page 10 of 20



Part of 192

Remove and re-use hex-nut,
handle and valve body

Hex-Nut

Handle

(
Remove and discard .
(Not needed for 70-35-GP '

Rework Valve Assembly 192

119

69

192

See rework detall if
ordered for repairs

Fire Troll Valve Installation on Panel

o/

Panel Detall

\Valve Closed

Fire Troll Foam System - Panel

121

Valve Open

Ref No. Description
69 Elbow-Street, 1/2 NPT x 90°
117 Screw-Pan Hd,10-24 x 3/8 in
118 Screw-Pan Hd, 6-32 x 1/2 in
119 Nut-Hex, Nylok, 6-32
121 Adapter-Straight, 1/2 MNPT x 3/4 MGHT
122 Elbow, 1/2 MNPT x 1/2 MJIC
190 Capper Assembly-Foam Pail, Fire Troll
191 Hose Assembly-Foam Pail, Fire Troll
192 Valve Assembly-Metering
193 Plate-Panel, Fire Troll
191

SPL83888

Rev A
Page 11 of 20



Ref No.

Description

35

Washer-Flat, 5/16 in

41

Adapter, 3/8 MNPT x 6 MJIC

97

Bushing-Reducing, 3/4 MNPT x 3/8 FNPT

98

Elbow-Street, 3/8 NPT x 90 Degree

100

Valve-Check, 3/8 NPT

108

Screw-Hex Head, 5/16-18 x 1 in

112

Valve-Drain, 1/4 MNPT

113

Adapter-Elkhart, 1-1/2 FNPT

114

Valve-Elkhart, 1-1/2 in

115

Adapter-Elkhart, 1-1/2 Victaulic

302

Cap, 1-1/2 in, Chrome With Chain

303

Adapter-Discharge, 1-1/2 in

Primer
(See page 9)

Front of panel
(Part of 139)

Balance Valve
(See page 8)

Fire Troll
(See page 11)

108

Discharge Valve

114

115

SPL83888

Rev A
Page 12 of 20



Bezel, Water Pressure (BSeeZ:|E)aA§iJl’e|:’1r§)SSUl’e
(See page 14)
Bezel, Ignition
Waterous Serial Plate (See page 14)

(See page14) Utility Lamp Gauge

Fire Troll
(See page 10 and 11) (See page 14) (See page 14) Ignition Discharge Valve
(See page 15) (See page 12)

(Part of frame 139)

Bezel, Open
(See page 14)

N —————— 7
)

AIR PRESSURE /l
T —\

OPEN

_—Bezel, Closed
(See page 14)

@
AUTO UNLOAD

. oUS P A WARNING A |
venu ‘ (A) Opsn and close valves slowly.

|
! et usa (B) Do not rum with just airkwater.
|

:‘ (C) Shut offf aiir when foam tank is empty.
\ For CAF select AUTO.
.
J

(D) Be prepared for high nozzle “
reactions - open nozzle slowly. For solution or water
— = = - = - = S — select UNLOAD.

@
\

Discharge Air Valve
(See page 15)

CSE I\/IarkinqlAIrDecaI Bezel, Compressor Warning Auto Sync
(See page 14) (See page 14) (See page 15)

Primer
(See page 9)

Panel Layout

SPL83888

Rev A
Page 13 of 20



Part of 158

See the Following Pages:
Air Lines - Page 16.
Water Lines - Page 17.

200

Ref No. Description
85 Elbow-90°, 1/4 FNPT x 1/4 AB
119 Nut-Hex, Nylok, #6-32
140 Screw-Pan Hd, 6-32 x 3/4 in.
154 Lamp-Ultility
155 Label-Air Pressure
156 Labei-Water Pressure
157 Label-Compressor Warning
158 Gauge-Pressure,Dual Scale, 2-1/2 in.
160 Bezel-B Size, 1 x 2.25, Black
161 Light-Warning, Compressor Temperature
160 194 Label, Closed
195 Label, Open
196 196 Label-Ignition
200 Decal-CE Marking
300 Plate-Serial
304 Rivet-1/8 in.

Control Panel
(Part of 139)

160

Panel - Gauges, Lights, Plates

SPL33888
Page 14 of 20



See the following Pages:
Auto-Sync air lines - Page 16.
Air discharge lines - Page 17.

162

Control panel
(Part of 139)

133

148

Part of 135

134

Panel - Air Controls

(A) Opemn and close valves slowly.
(B) Do not run with just airiwater.
(©C) Shut offf afr when foam tank s empty.

(@) prepared for high nozzle
reactions = open nozzle slowly.

select UNLOAD.

Ref No. Description
80 Bezel-Round, 2 in
88 Tee-Branch, 1/4 AB x 1/4 MNPT x 1/4 AB
118 Screw-Machine, Pan Hd, #6-32 x 1/2 in
119 Nut-Hex, #6-32 in
126 Elbow-90°, 1/4 MNPT x 1/4 AB
133 Plate-Panel, Auto-Sync & Warning
134 Knob-Auto Sync
135 Valve-Ball, Panel Mount, 1/4 FNPT
142 Screw-Machine, Pan Hd, #10-32 x 1/2 in
148 Switch-Ignition
162 Elbow-90°, 3/8 MNPT x 6 MJIC
163 3/8 Ball Valve W/ Round Handle
164 Label-Discharge 1 Air
166 Knob Ignition

%J | WATEROUS | AUTO SYNGC @

[QL W ARNHN @ [QL AUTO  UNLOAD

O

For CAF select AUTO.
For solution or water

[ Close valve and set
knobe to auto or 135°.

&

Auto-Sync Setup

SPL83888
Page 15 of 20



137

Ref No. Description
136 Tube-Nylon, Black, 1/4 AB x 24 in
137 Tube-Nylon, Red, 1/4 AB x 24 in
169 Tube-Nylon, Blue, 1/4 AB

(Red 1/4 x 24 in)

Black

Red — ==

Balance Valve (See
page 8)

Red

—-=—— Black

\136

(Black 1/4 x 24 in)

Air Pressure Gauge
(See Page 14)

-

—=— Red

— Red

77777 N >_<:I | :j
| =
| i
P mimii=— _—
C C_ )

—— Red

N
{ ] Black —  m
\_‘_1 L T

/

Black ———= H I |

Black —— =

137
(Red 1/4 x 9-1/2 in)

—~—— Blue

\\ Red——= [ﬁﬂ l

PMC
(See page 4)

- Red

N
169
/(Blue 1/4 x 20 in)

-

136 TN

(Black 1/4 x 14 in)

Compressor
(See page 5)

\136

(Black 1/4 x 14 in)

Black

Black

Black -

- Blue

137
(Red 1/4 x 7 in)

\ - Black

-=—— Bjlack

136
(Black 1/4 x 14 in)

Tubing and Hoses - Air

Balance Valve, Auto-Sync, Air Pressure Gauge, PMC and Compressor

SPL83888
Page 16 of 20



Ref No. Description
185 Hose Assy-Push On, 24 in

186 Hose Assy-Push On, 8 in

——Black

Compressor
(See page 5)

Black

Iy
T T k Black——

Discharge Air 1 Valve
(See page 15)

T

i T Water, Air,
Foam Out —

Air Discharge Valve
(See page 12)

Tubing and Hoses - Air

Compressor

SPL33888
Page 17 of 20



Ref No. Description
Fire Troll 107 Hose-Push On, Gray, 6 FJIC x 45 in
Ref No. Description (See page 10)
84 Tube-Nylon, Black, 3/8 AB x 48 in
_ Water / Foam Out
137 Tube-Nylon, Red, 1/4 AB x 24 in | 1-1/2 MNPT
Water in
1-1/2 MNPT [
Hydraulic Hose
/(See page 10)
p o]
Water Pressure Gauge S
107 o
(On Panel) Connection for T m
foam supply hose > l
O
Foam Out
" BMIC
‘ Discharge Valve
R (On Panel)
b ]
Balance Valve T Fire Troll T
g Valve (On
Panel
= anel) Foam System
137
(Red 1/4 x 12-1/2 in)
- Primer
gﬁ \ T —
3 SRR KG
e
109 B
/ / (Blue 3/8 x 21 in) ﬁ
Water Pump \4 —
O /1|
S |
m i Water Pump 0
II = | I P Drai =)
l o : ump Drain 0
IR BR S
6]
1
— {}) ‘ \1 10
— (1/2 x 9 in)
\\ Black — = J
4 -
(8IBIack 3/8 x 48 in) Ref No. Description
109 Tube-Nylon, Blue, 3/8 AB x 48 in
pump 110 Hose-Vinyl, 1/2 in
Primer
Tubing and Hoses - Water and Foam SPL83888

Page 18 of 20



Ref No. Description

165 Harness-Wiring
Starter Switch
(See page 2)
To temperature sender
(See page 7)
X
&)
©
o0
To kill switch
on engine
'
o
©
- 165
Black
| Rec : : , Red
! ? I Compressor
x Warning
Ground stud R Light
B | @’/near solenoid ale2 \
| ' | S lenoid (Tso o pac 14)
N tarter solenoi ee page
— Black » /(See page 2, yellow wire)
B Yellow | To Water
. _ Starter solenoid (See Pressure
Orange i @/page 2, orange wire) Gauge
| Brown Ground stud near
| White 0 @/so'eno'd S o EE
| | 0 o o
To starter switch T Blank wire
(See detail) L N
To Air To Panel
Pressure Light
Gauge

Wiring - Harness

SPL83888
Page 19 of 20



Engine
(See page 2)

Use boots supplied
with engine

Starter Solen
(See page 2)

N

Ref No.

Description

147

Wire-Assembly, Solenoid To Starter

=

Wire-Engine

SPL83888
Page 20 of 20



	Sheet1
	Drawing View1

	Sheet2
	Drawing View160

	Sheet3
	Drawing View3

	Sheet4
	Drawing View118

	Sheet5
	Drawing View4
	Drawing View5

	Sheet6
	Drawing View6
	Drawing View153

	Sheet7
	Drawing View7

	Sheet8
	Drawing View119
	Drawing View120

	Sheet9
	Drawing View154

	Sheet10
	Drawing View122

	Sheet11
	Drawing View133
	Drawing View155
	Drawing View156

	Sheet12
	Drawing View14

	Sheet13
	Drawing View13

	Sheet14
	Drawing View159

	Sheet15
	Drawing View126
	Drawing View127

	Sheet16
	Drawing View19
	Drawing View21
	Drawing View24
	Drawing View25
	Drawing View26
	Drawing View28
	Drawing View29
	Drawing View31
	Drawing View32
	Drawing View33
	Drawing View34
	Drawing View35
	Drawing View130
	Drawing View136

	Sheet17
	Drawing View37
	Drawing View39
	Drawing View41
	Drawing View42
	Drawing View43
	Drawing View44
	Drawing View45

	Sheet18
	Drawing View46
	Drawing View47
	Drawing View48
	Drawing View49
	Drawing View50
	Drawing View51
	Drawing View52
	Drawing View53
	Drawing View54
	Drawing View55
	Drawing View56
	Drawing View57
	Drawing View59
	Drawing View60
	Drawing View61
	Drawing View62
	Drawing View63
	Drawing View64
	Drawing View67
	Drawing View68
	Drawing View69
	Drawing View70
	Drawing View73
	Drawing View81
	Drawing View82
	Drawing View148
	Drawing View152
	Drawing View157
	Drawing View158

	Sheet19
	Drawing View95
	Drawing View97
	Drawing View98
	Drawing View99
	Drawing View100
	Drawing View107
	Drawing View108
	Drawing View109
	Drawing View110
	Drawing View162

	Sheet20
	Drawing View163
	Drawing View164


